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‘CUSTOMER SHIP TO CUSTOMER BILL TO GRADE SHAPE/SIZE.
TRANSPORTES Y SERVICIOS ACEROMEX GRUPO INDUSTRIAL §'A | P92/572-50 WFBEAM SHAPE 1/12X 56# /310 X 8
INTEGR COL LINDA VISTA 103 weesioem i
zvro3-0394., GUADALUPE,NL 67130 LENGTH wmom‘ m/mrcm
CARMEN,NL 66550 Mexico 40'00" 111,360 L8 5905088202
Mexico . )
SALES ORDER SPECIFICATION / DATE or REVISION
99808/000080- ASTZHASTIMAT
: A992/A992M:11
CUSTOMER PURCHASE ORDER NUMBER mu, OF LADING DATE ASTMAG/AGM-11
4500067722 1327-0000010420 28.06.201%2
CHEMICAL COMPOSITION ‘ ,
£ ¥ i & % % % g o x i 0w 4
0.05 0.84 bloai: oo 020 035 .18 016 .041 4008 0.003 0.019 004
CHEMICAL COMPOSITION
@g“
03 —
xvmcamw&x;nommss » ) : ;
K3 & A s 0 e
542 7.1 314 1 £.000 2009
545 714 3% 492 8000 200.0
MECHANICAL PROPERTIES
Eloeg.
%
25.00
24.40
COMMENTS / NOTES

‘The above. figures ate certified chemical and physml test técords as contained in the permanent records of company. This material, inclading the billess, was melted and
manufactured in-the USA. We cerify that thess data are correct aind in conpliance with specified requirements. CMTR complies with EN 10204 3.1
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